

Sample Shipping Address
 2 Sample Street
 Sample City WA 98052

Quality Certificate	
Test printout	
Date	06/13/2007
Purchase order item/date	44808 / 05/31/2007
Shipping plant	Isola Elk Grove, USA
Delivery item/date	80357993 003 / 06/12/2007
Order item/date	191081 001 / 05/31/2007
Customer number/materialnumber	1001092



Purchase order item: 44808



Delivery item: 80357993 003



Order item: 191081 001

Material:10.080.118 FR406 C0030 S1 S1 105 21.50X24.50
Construction: 01X1080 **Grain:** 24.50"
IPC-4101B/24 L 24 0030 S1 /S1
FR406
UL-File: E41625 **other specs.:** IPC-4101B/21 /26 /28

Batch:

2176169



Production date: 06/11/2007

Quantity:

50 PC



Characteristic	Unit	Value	LSL	USL
Laminate base thickness	"	0.00291		
Peel Strength	-	Pass	-	-
Substrate Visual	-	Pass		
Thermal Stress Etched	-	Pass		
Thermal Stress Unetched	-	Pass		

It is hereby certified that all articles as called for in above listed Purchase Order are in conformance with the requirements, specifications (including all slash sheets listed) and drawings listed above. Compliance Data to applicable specification is on file and will be sent on request.

All materials certified are RoHS Compliant.

Approved by: Dave Blake  Title: VP Operations